I
11 KK
KOPWOOP N30NMPOBAHHbIN CAIVIOHECYLLI,I/lI?I

CEPWW DATAROW / SELF-SUPPORTING ISOLATED AISLE
DATAROW SERIES

WHeTpykums no moHTaxy / Installation instruction
DRW.20.00130.IM

[ns moHTaxa Bam notpebyetcs kntod TORX M-06pasHbii T25, Habop raeyHbIx Knovei, a Takke
oTBepTKa KpecToBas. [Ina yCKOpeHns npoLecca MOHTaxa UCMonb3ynTe LLypynoBEPT.

PacnakoBky nsgenusi nponssegnTe cnecapHbiM HOXOM. PaspesaHne ynakosku npovsseanTe
akkypaTHo, 4To6bl He MoBPeaWTh 3alLMTHOE MOKPbITUE AeTanel B ynakoBke. / For assembly you will
need a TORX L-shaped wrench T25, a wrench set and a Phillips screwdriver. Use a screwdriver to
speed up the installation process.

Unpack the product using a locksmith's knife. Cut the packaging carefully in order not to damage
the protective coating of the parts in the packaging.

CocraB komnnekTa pambl BxogHow rpynnbi / Kit content of entrance group frame

() Somatepmsaean / Vertct b - 2 s
@ banka Bepmukanskas mManas / Small vertical beam -
&

2 wm/pcs
@ banka Bepxwss / Upper beam - 1 wm /pcs

@ Kocwiika / Angle-plate - 2 wm./pcs

@ Hoza / Leg - 2 wm./pcs

Bonm ¢ wecmuzpaHol zonobkol M8x16 / Hexagon
head bolt M8x16 - 72 wm./pcs

@  (7)aika M8 / Nut M8 - 60 wm /pcs

<
i\% Yzonok / Angle section - 2 wm./pcs




inK

Mopspok MoHTaxXa pambl BxogHow rpynnbi / Installation procedure for the frame of the entrance group

laz/Step 3 llaz/Step & Waz/Step 5

War 1/ Step 1

YctaHoBuTe 6anky BepTukanbHyto (1.1) B nnockyto yactb Horu (1.5) n 3adbmkeupyiite 6ontamm

C wecTurpaHHou ronoskort M8x16 (1.6) u rankamm M8 (1.7). / Install the vertical beam (1.1) into the
flat part of the leg (1.5) and fix with hexagon head bolts M8x16 (1.6) and nuts M8 (1.7).

LWar / Step 2

MpunoxuTe Banky BepTVKanbHyto Manyto (1.2) k 6anke BepTukanbHou (1.1) n 3acdukcupyinte Ha
Heobxoammoi BeicoTe (42U, 45 U, 47U) 6ontamu ¢ wecturpaHHon ronoskot M8x16 (1.6) n rankamm
M8 (1.7). / Attach the small vertical beam (1.2) to the vertical beam (1.1) and fix it at the required
height (42U, 45U, 47U) using hexagon head bolts M8x16 (1.6) and nuts M8 (1.7).

2



I_I(
i1
LWar / Step 3

MpunoxwuTe KoCbIHKY (1.4) k 6anke BepTUKanbHON Manon n 3admKcmpyinTe 6ontamm ¢ LeCTUrpaHHoOM
ronokow M8x16 (1.6) n ranikammn M8 (1.7). / Attach the angle-plate (1.4) to the small vertical beam and
fix it with hexagon head bolts M8x16 (1.6) and nuts M8 (1.7).

LWar / Step 4

YcTtaHoBuTe 6anky BepxHioto (1.3) Ha KOCbIHKY (1.4) 1 3akpenuTe e€ K KocblHke (1.4) GonTamm

C wecTurpaHHon ronoskot M8x16 (1.6) u raikamm M8 (1.7). / Install the upper beam (1.3) on the
angle-plate (1.4) and fix it to the angle-plate (1.4) with hexagon head bolts M8x16 (1.6) and nuts M8
(1.7).

LWar / Step 5
YcTtaHoBuTe yronok (1.8) Bo BHyTpeHHIoto yacTb 6anku BepTukanbHon manoii (1.2). / Install the angle
section (1.8) in the inner part of the small vertical beam (1.2).

LWar / Step 6

3adukcupynTte yronok (1.8) n 6anky ropusoHTanbHyt 6onTaMu ¢ LecTurpaHHol ronoskor M8x16
(1.6) v ranikamu M8 (1.7) c BHyTpeHHew cTopoHsbl. / Fix the angle section (1.8) and the horizontal beam
with hexagon head bolts M8x16 (1.6) and nuts M8 (1.7) on the inner side.

LWar / Step 7

3akpenuTe ycTaHOBMEHHBIW yronok (1.8) k 6anke BepTukanbHon manow (1.2) bontamu

C wecTurpaHHon ronoskort M8x16 (2.3) u rankamu M8 (2.4). / Fix the installed angle section (1.8)
to the small vertical beam (1.2) with hexagon head bolts M8x16 (2.3) and nuts M8 (2.4).

CocraB komnnekTa 6anku ropusoHTanbHoi npoponbHoii / Kit content of horizontal longitudinal beam

@ banka zopusoHmansHas / Horizonfal beam -
1 wm./pcs

% @ Bunm M6x20 / Screw M6x20 - 12 wm./pcs




Mopsgok MoHTaxa 6anku ropusoHTansHo / Installation procedure for the horizontal beam

llaz/Step 8

LWar / Step 8

YcTtaHoBuTe 6anky ropusoHTanbHyo (2.1) Ha CMOHTMpPOBaHHbIe yronku (1.8), 3akpenus BUHTaMu (2.2).
MosTopuTe «lar / Step 8» co BTOpoii 6ankon ropnsoHTansHow (2.1). / Install the horizontal beam (2.1)
on the assembled angle sections (1.8) and fasten with screws (2.2).

Repeat "Step 8" with the second horizontal beam (2.1).

LWar / Step 9

3akpenuTte cobpaHHbI kapkac Ha ropU3oHTarbHON POBHOW NOBEPXHOCTU GONTAMU C LLECTUIPaHHOM
ronoskov M8x16 (1.6). / Fasten the assembled framework on a horizontal flat surface with hexagon
head bolts M8x16 (1.6).



inK

CocraB komnnekra agepeii | Content kit of doors

\ (31) Mexasusm pasdbuxwod / Sliding mechanism -

1 wm./pcs
@ @ Kocwivka / Angle-plate - 2 wm./pcs
\, @ MNavens dns dbepu / Door panel - 2 wm./pcs
% @ (monap dbepu / Door stop - 2 wm./pcs

@ Komnnexm @beped (nebas u npabas) / Door set
(left and right) - 1wm /pcs

% Bonm ¢ wecmuzpanHol zanobkol M8x20 / Hexagon
head bolt M8x16 - 8 wm./pcs

D @ ladka M8 / Nut M8 - 8 wm /pcs

% bonm c wecmuzpaHol 2onobkad M6x16 / Hexagon
head bolt M6x16 - 8 wm./pcs

@ Faika M6 / Nut M6 - 8 um /pcs

% Buxm nonycoepa ¢ npeccwaddod Méx12 / Pan head
screw Mox16 - 8 wm./pcs

Q@ @ Buxm nomadxod Mex16 / Countersunk screw Mex16 -
10 wm./pcs

@ ladka paaHuebas M6 / Flange nut M6 - 10 wm./pcs

% @ bonm ¢ wecmuzpanHol zanobial M5x12 / Hexagon
head balt M5x16 - 8 wm./pcs

D @ ladka M5 / Nut M5 - 8 wm./pcs

p @ dukcamop kapemku / Sliding member lock -
L wm./pcs
® ukcamop cmonopa dbepu / Door stop lock -
2 wm./pcs
@ @ Cmonopsl dbepu / Door stops - 2 wm./pcs




Mopspok moHTaxa aBepeid / Door installation procedure

laz/Step 12
Waz/Step 13

Waz/Step M

LWar / Step 10

MpunoxuTe KocbiHKY (3.2) kK 6anke BepTMKanbHON Manon C BHELLHEN CTOPOHbI U 3addUKCUpynTe
6onTamu ¢ wecturpaHHon ronoskon M8x20 (3.6) u raikammn M8 (3.7). / Attach the angle-plate (3.2)
to the small vertical beam from the outside and fix it with hexagon head bolts M8x20 (3.6)

and nuts M8 (3.7).

LWar / Step 11

YctaHoBuTe naHenb ans asepwu (3.3) Ha pamy. CoegunHute naHenb Ansa asepu (3.3) u KOCbIHKY (3.2)
6onToM ¢ wecTurpaHHow ronoskoi M6x16 (3.8) u rankamu M6 (3.9). / Install the door panel (3.3)
on the frame. Connect the door panel (3.3) and the angle-plate (3.2) with hexagon head bolt M6x16
(3.8) and nuts M6 (3.9).

LWar / Step 12
3akpenuTe naHenb Ans aAsepw (3.3) kK pame ¢ MOMOLLbIO BUHTOB nonycdepa ¢ npeccluanton M6x12
(3.10). / Fasten the door panel (3.3) to the frame using pan head screw M6x16 (3.10).

LWar / Step 13

MpunoxuTe MexaHnam pasasukHOW (3.1) C HDKHEN CTOpOoHbI K NaHeny Ang Asepwu (3.3) n 3akpenute
BVMHTOM noTanHbiM M6x16 (3.11) v rankon dpnaHueson M6 (3.12). / Attach the sliding mechanism (3.1)
from the bottom side to the door panel (3.3) and fasten with countersunk screw M6x16 (3.11) and
flange nut M6 (3.12).

LWar / Step 14

MpunoxuTte ctonop asepu (3.4) k Hore (1.5) n 3achukcupyinTe GONTOM C LLIECTUIPAHHON FONOBKOM
M5x12 (3.13) v ravikamun M5 (3.14). / Attach the door stop (3.4) to the leg (1.5) and fix it with hexagon
head bolt M5x12 (3.13) and nuts M5 (3.14).



inK

Mopspok moHTaxa aBepeii (npopomkenue) / Door installation procedure (continuation)

Waz/Step 16 Waz/Step 17

<

Waz/Step 15

llaz/Step 18

LWar / Step 15
MpownssecTn HaBec ABepu (3.5) Ha Xx04O0BblE KAPETKN, BXOAUT B KOMMMEKT MeXaHW3Ma pasaBuxXHOro
(3.1). / Hinge the door (3.5) on the sliding members included in the sliding mechanism kit (3.1).

LWar / Step 16

3admkcmpoBatb KapeTku B npodune Asepu AByms unkcatopamum kapetku (3.15) ¢ BHyTPEHHUM
LIECTUrPaHHMKOM, UCMOMb3Yys LUECTUrPaHHBbIV KoY, (BXOAWT B KOMMIEKT MNOCTaBKK).

Mpy HeobxoaMMOCTY YCTaHOBUTL BEpXHUIA cTonop Asepu (3.17), 3acdhukcmpoBaB ero pukcaTopom
(3.16) BHyTpM MexaHu3ma pasgsmkHoro (3.1). / Fix the sliding members in the door profile with two
sliding member locks (3.15) with internal hexagon, using the Allen key (supplied).

If necessary, install the upper door stop (3.17), fixing it with the lock (3.16) inside the sliding
mechanism (3.1).

LWar / Step 17
BbicTaBuTb ABepb (3.5) N0 BbICOTE, MCNOMb3YS LECTUrPaHHbIN KoY (BXOAUT B KOMMIEKT NOCTaBKM).
Adjust the door (3.5) to the height using the Allen key (supplied).

LWar / Step 18

Mpownssectu cukcauuio Asepeit (3.5) B HUKHEN YacTu, 3aBeas ABEPU B Nasbl COOTBETCTBYOLLMX
ctonopos agepei (3.4). / Fix the doors (3.5) in the lower part by inserting the doors into the grooves
of the corresponding door stops (3.4).



inK

CocTaB KomnnekTa cteHku 3agHen | Content kit of rear wall

B

e @ (menka 3009 / Rear wall - 2 wm./pcs

@ /leHma ynnomHUMeNsLHAS CaMoKneswascs /
Self-adhesive sealing band - 2 wm./pcs
Bonm ¢ wecmuzpanHol zonobkol M6x16 / Hexagon

o
? head bolt M6x16 - 24 wm./pcs
(t4) raika M6 / Nut M6 - 20 wm./pcs
@ Mavens / Panel - 1 wm./pcs

Mopsigok MoHTaxa cTeHku 3agHeii / Installation procedure of rear wall

laz/Step 20

laz/Step 211

1

laz/Step 212




I_I(
i1
LWar / Step 19

MpunoxuTe cTeHKy 3agHiot (4.1) kK 6anke BepXHEN C HUXKHEN CTOPOHbI U 3adukcupyinte bontamm

C LecTurpaHHou ronoskon M6x16 (4.3) u raikamm M6 (4.4). / Attach the rear wall (4.1) to the upper
beam from the lower side and fix it with hexagon head bolts M6x16 (4.3) and nuts M6 (4.4).
MospuTe «LUar / Step 19» co BTOpoW cTeHkow 3aaHen (4.1). / Repeat "Step 19" with the second rear
wall (4.1).

LWar / Step 20

CoenunHnte ABe CTeHkU 3agHuX (4.1) mexay coborn 6onTom ¢ WwecTurpaHHon rornoskon M6x16 (4.3)
1 ravikamu M6 (4.4). / Join two rear walls (4.1) together with hexagon head bolt M6x16 (4.3)

and nuts M6 (4.4).

LWar / Step 21.1

3akpenuTte kaxayr CTeHKy 3aztoto (4.1) k pame 6onTtamu ¢ WecTUrpaHHoi ronoskon M6x16 (4.3)
1 ravikamu M6 (4.4). / Fix each rear wall (4.1) to the frame with hexagon head bolts M6x16 (4.3)
and nuts M6 (4.4).

LLar / Step 21.2

Mpy HeobxoaMMOCTH NPUXMUTE CTEHKM 3apHue (4.1) naHenamu (4.5), 3akpenuB nx 6ontamu

C wecTturpaHHon ronoskon M6x16 (4.3) k nony. / If necessary, press the rear walls (4.1) against the
floor with panels (4.5), fastening them with hexagon head bolts M6x16 (4.3).

Mpun HeobxoaMMOCTU €CTb BO3MOXXHOCTb MPOKMEUTb CThIKM MEXAY CTEHKaMM 3aaHUMM (4.1) neHTon
ynnoTHUTENbHOW camoknesiwerics (4.2). / If necessary, it is possible to seal the joints between the rear
walls (4.1) with self-adhesive sealing band (4.2).

CocrtaB KomnnekTa cTeHkn 6okoBoii / Content kit of side wall

\ @ Cmenka Sokobas / Side wall - 1 wm./pcs @ Monoca / Strip - 1um /pcs

@ Mavens / Panel - 1 wm./pcs
@ Yeonok / Angle section - 3 wm./pcs

@ Boam ¢ wecmuzparHol zonobkod M8x16 /
Hexagon head bolt M8x16 - & wm /pcs

ladka M6 / Nut M6 - 1 wm./pcs

@ Bunm nonycoepa ¢ npeccwaddon Mex16 /
Pan head screw M6x16 - 15 wm./pcs
/leHma ynnomHuMenbHas camokneawascs /
Self-adhesive sealing band - 2 wm./pcs

© ‘Seﬁgg/



Mopspok MoHTaxa cTeHku 6okoBo / Side wall installation procedure

az/Step 22 Waz/Step 23

Waz/Step 24

LWar / Step 22

MpunoxuTte cTeHKy 6okoyto (5.1) k Banke ropusoHTanbHoM (2.1) u 3akpenuTe BUHTOM nonycdepon
¢ npeccluarnborn M6x16 (5.7) B 4eTbipéx mecTax. / Attach the side wall (5.1) to the horizontal beam
(2.1) and fasten with a pan head screw M6x16 (5.7) in four points.

YcTtaHoBuTb B cooTBeTCTBUK C «Llar / Stepom 22» HeobxoanMoe KonnyecTBo cTeHok 6okoBbIX (5.1). /
Install the required number of side walls (5.1) in accordance with "Step 22".

LWar / Step 23

CkpenuTb CMOHTUPOBaHHbIE CTEHKM bokoBble (5.1) mexay coboi nonocoi (5.2) ¢ NOMOLLbI0 BUHTOB
nonycdepa ¢ npeccuanbon M6x16 (5.7). / Fix the assembled side walls (5.1) to each other with strip
(5.2) using pan head screws M6x16 (5.7).

LWar / Step 24

CoenunHntb cTeHKy 6okoByto (5.1) n 6anky BepTukanbHyto (1.1) yronkom (5.4). Yronok 3akpenutb co
cTeHkon 6okosoi (5.1) BUHTOM nonycdepoi ¢ npeccuanbon M6x16 (5.7), n ¢ 6ankon BepTUkanbHOM
(1.1) BuHTOM nMonycdpepon ¢ npecciuandon M6x16 (5.7) u ravikon M6 (5.6). / Connect the side wall

10



inK

(5.1) and the vertical beam (1.1) with angle section (5.4). Fix the angle section to the side wall (5.1)
with pan head screw M6x16 (5.7) and to the vertical beam (1.1) with a pan head screw M6x16 (5.7)
and M6 nut (5.6).

LWar / Step 25

Mpn HeobxogumocTy NpuxmMuTe cTeHkn 6okosble (5.1) nanensamu (5.3), 3akpenus nx Gontamu

C wecTturpaHHou ronoskort M8x16 (5.5) k nony. / If necessary, press the side walls (5.1) against the
floor with panels (5.3), fastening them with hexagon head bolts M8x16 (5.5).

Mpu HeoBXOANMOCTN €CTb BO3MOXHOCTb NPOKMENTb CThIKM Mexdy cTeHkamu 6okoBbiMM (5.1) neHTon
ynnoTHuTenbHow camoknesiencs (5.8). / If necessary, it is possible to seal the joints between the side
walls (5.1) with self-adhesive sealing band (5.8).

CocTaB komnnekTa naHenu Moayns Kpbiwm (nonukapboHar) / Content kit of roof module panel (polycarbonate)

Mavens Modyng kpeiwu / Roof module panel - 1wm /pcs

CocraB komniekTa npocuns moayns kpbiwm Topuesoro / Content kit of end roof module profile

Mpoguns Modyna kpeiwu mopuebod / End roof module
profile - 1wm./pcs
Buxm nonycoepa ¢ npeccwaidod Méx16 / Pan head
© screw M6x16 - 2 wm./pcs

CocraB komnnekrta npodmns moayns kpbiwm npoxoaHoro / Content kit of horizontal roof module profil

Mpoguns Modyns Kpsiwu npoxodHol / Horizontal roof
module profile - 1 wm./pcs

G Bunm nonycoepa ¢ npeccwaidod Méx16 / Pan head
screw M6x16 - & wm./pcs

11



Modynb kpbiwu abmomamuseckud / Automatic roof
module - & wm./pcs

InekmpomazHumHLIG 3aMok / Electromagnetic
lock - 1 wm./pcs

Buxm nomadHol M6x16 / Countersunk screw
M6x16 - 1 wm./pcs

e Bunm € BHympeHHuM wecmuzparHukom Mex16 /
Allen-head screw Mbx16 - 1 wm./pcs
/leHma ynnomHUMensHas camokneswascs /
Self-adhesive sealing band

Mopsipok MoHTaxa KpbIwm camoHecywero kopupopa / Installation procedure for self-supporting aisle roof

Waz/Step 27 az/Step 281

Waz/Step 282

12



I_I(
i1
LWar / Step 26

YcTtaHoBWTE Npodunb MOAyNs Kpbilln TopLeBon (6.2) Ha 6anku ropusoHTanbHble (2.1) BNAOTHYO

K 6anke BepTukanbHom (1.1).

3akpenuTe B ABYX MecTax Nnpodunb Moayns Kpbllin TopLeBon (6.2) k 6ankam ropuaoHTanbHbIM (2.1)
BMHTamu nonycdepon ¢ npeccluanbont M6x16 (6.3). / Install the end roof module profile (6.2) on the
horizontal beams (2.1) close to the vertical beam (1.1).

Fix the end roof module profile (6.2) to the horizontal beams (2.1) in two positions using pan head
screws M6x16 (6.3).

LWar / Step 27

YcTaHoBWTe Npodub MOAYNS KpbILLW NPOXoAHon (6.4) Ha 6anku ropusoHTanbHble (2.1)

Ha HeobXxoANMOM paccTosHUM OT NPOUNA MOAYNSA KpbILLK TopLeBoro (6.2). PaccTosiHue ycTaHOBKM
3aBVCUT OT LUMPWHBI NMAHUPYeMbIX NaHenen Moayns Kpbilwmn nonvkapboHat (6.1) n mogyns Kpbiwm
aBToMaTtuyeckoro (6.6).

3akpenuTe B YeTbipex MecTax Npodusb MOAYMS KpbiLUy NPoXoAHoN (6.4) K 6ankam ropm3oHTanbHbIM
(2.1) BuHTamu nonycdepoii ¢ npeccliandon M6x16 (6.5). / Install the hirizontal roof module profile
(6.4) on the horizontal beams (2.1) at the required distance from the end roof module profile (6.2).
The installation distance depends on the width of the planned panels of the polycarbonate roof module
(6.1) and the automatic roof module (6.6).

Fix the horizontal roof module profile (6.4) to the horizontal beams (2.1) in four points using pan head
screws M6x16 (6.5).

LWar / Step 28.1

MaHenn moayns Kpbilwm nonvkap6oHat (6.1) yctaHaBnMnBaTCA Ha NPOdUb MOAYNS KPbILLN
NPOXOAHON N TOPLEBOMN.

OcnabbTe 3aWM, PacrnonoXeHHbIN Ha NPOUNAX MOAYNSA KpbILUM MPOXOAHOM W TOPLIEBOM, PacKpyTuB
6apawku. / The polycarbonate roof module panels (6.1) are installed on the end and horizontal roof
module profiles.

Loosen the clamp located on the end and horizontal roof module profiles by unscrewing the
thumbscrews.

LWar / Step 28.2

YcTaHoBWTE NaHenb MoAdyns Kpbiwy nonvkapboHaT (6.1) B paccnabneHHble 3aXumbl, 1 3adpuKcmpyiTe
nx, 3akpyTuB Bapaluku obpatHo. / Install the polycarbonate roof module panel (6.1) into the loosened
clamps and fix them by screwing the thumbscrews back in place.

LWar / Step 29

Mogynb Kpblluy aBTOMaTUy4eckuin (6.6) yctaHaBnnBaeTca aHanorMyHo NaHensaM mMoayns KpbiLm
nonukap6oHart (6.1), ¢ NOMOLLI0 3aXKMMOB Ha NPOMUNSAX MOAYNSA KPbILLX NPOXOAHOMO 1 TopLiEeBoro. /
The automatic roof module (6.6) is installed similarly to the polycarbonate roof module panels (6.1),
using clamps on the end and horizontal roof module profiles.

Mogaynb Kpbiln He06X0AMMO NPOKMNEUTb NEHTON YNNOTHUTENbHOW camoknesiencs (6.10) B mecTax
COMPUKOCHOBEHUSI BHYTPEHHEN pambl 1 BHeluHel. / The roof module must be sealed with self-adhesive
sealing band (6.10) at the points of contact between the inner frame and the outer frame.

13



inK

MoHTax 1 nogkntoyeHne anekTpomarHuTHoro 3amka / Installation and connection of electromagnetic lock

llaz/Step 30 Waz/Step 31

MoHTax anektpomarHuTHoro 3amka / Installation of electromagnetic lock

LWar / Step 30

YcTaHoBUTE OOHY YacTb MarHuTa (6.7) Ha BEPXHIO CTBOPKY AepU, 3aKpenuB MarHUT ABYMS BUHTaMu
C BHYTPEHHUM LuecTurapHHmkom M4x16 (6.9). / Install one part of the magnet (6.7) on the upper door
leaf, fastening the magnet with two Allen screws M4x16 (6.9).

LWar / Step 31

YcTaHOBWTE BTOPYIO YacCTb MarHuTa (6.7) Ha HUXKHIOIO CTBOPKY Aepu, 3aKpenvB MarHuT BUHTOM
notanHbiM M6x16 (6.8). / Install the second part of the magnet (6.7) on the lower door leaf, fastening
the magnet with countersunk screw M6x16 (6.8).

MopgknioyeHue anekTpomarHUuTHoro 3amka / Connection of the electromagnetic lock

[N noakntoyYeHnst aNeKTPOMarHUTHOrO 3aMka HeOBXOAUMO Hanuyme:

a. broka nuTaHus (He meHee 2 A);

b. aBTomMaTu4eckoro Bbiknto4YaTens (CornacBHO TOKy NoTpebnexHus 6noka nutaHus)
c. koHTponnepa (CKYL).

To connect the electromagnetic lock, it is necessary to have:

a. power supply unit (at least 2 A);

b. a circuit breaker (according to the current consumption of the power supply unit)
c. controller (ACS).

ABTOMaTUYECKUIA BbIKMOYATENb NOAKMIOYMTL k ceTn 230 B.

Brok nuTaHusi NoAKMioYMTL K aBTOMaTUYECKOMY BbIKIoYaTento.

KoHTtponnep (CKY[l) nogkntountb K 6rnoKy nMTaHus.

OneKTPOMarHUTHbIN 3aMOK NOAKIIOYNUTL K KOHTponnepy (CKY[).

Connect the circuit breaker to the 230 V network.

Connect the power supply unit to the circuit breaker.

Connect the controller (ACS) to the power supply unit.

Connect the electromagnetic lock to the controller (ACS).

14



inK

CocraB komnnekTa naHenu go6opHon / Content kit of extension panel

@ Manens dodopHas / Extension panel - 1 wm./pcs

@ @ Bunm nonycoepa ¢ npeccwaidod M6x20 / Pan head
screw M6x20 - & wm./pcs

Mopsigok MoHTaxa naHenu gobopHon / Extension panel installation procedure

Waz/Step 27

Waz/Step 26

LWar / Step 32

[Ins 3akpbITMsS cBOGOAHOrO NPOCTpaHCTBa MexXay LuKkadoM 1 6ankon ropuaoHTanbHom (2.1)
yCTaHoBUTE NaHernb A06opHyto (7.1), npunoxue eé k 6anke ropusoHTansHoi (2.1). / To cover the
space between the cabinet and the horizontal beam (2.1), install the extension panel (7.1) by attaching
it to the horizontal beam (2.1).

LWar / Step 33

3adukcupoatb naHernb 4obopHyto (7.1) BUHTaMm nonycgepoit ¢ npeccluandon M6x20 (7.2). / Fix the
extension panel (7.1) with pan head screws M6x20 (7.2).

15



inK

CocTaB komnnekTa KoNIoHHbI onopHow npoxoaHoi / Kit content of support pillar

Banka npamexymosHas / Intermediate banka npoMexymoyHas Manas /
beam - 1 wm /pcs Small intermediate beam - 1 wm./pcs

A
¥\;§‘ Kocsivka / Angle-plate - 1 wm./pcs

Mnacmuna Manas / Small plate - 1 wm./pcs
S S
8 S

NN Mnacmuka / Plate - 1 wm./pes

< bonm ¢ wecmuzpanHol 20nobkod M8x16 /
Hexagon head bolt M8x16 - 22 wm./pcs

? Fadka M8 / Nut M8 - 22 wm /pcs
G Buxm nonycoepa ¢ npeccwaddod Mex20 /

Pan head screw M6x20 - 12 wm./pcs

16



Mopsgok MoHTaxa naHenu gobopHoit | Extension panel installation procedure

lWaz/Step 36

Waz/Step 37

az/Step 3L

s o

[Mepen MOHTaXOM KONOHHbI ONOPHOW HEOBXOAMMO OTCOeAMHUTBL pamy Kopuaopa oT H6anku
ropusoHTanbHo (2.1), B MecTe yCTaHOBKM KOJIOHHbI OMOPHOW B CIlyyae, eCriv Kapkac Kopuaopa yxe
NOMHOCTbI0 CMOHTUPOBAH B COOTBETCTBMU C pasaenoM «Iopsaok MoHTaxa 6anku ropusoHTansHomy. /
Before installing the support pillar, it is necessary to disconnect the aisle frame from the horizontal
beam (2.1), at the place of installation of the support pillar if the aisle frame is already fully assembled
in accordance with the section "Procedure for installation of the horizontal beam".

LWar / Step 34

MpunoxuTe Banky NpoMexyToyHyto Manyto (8.2) k 6anke npomexxyTouHow (8.1) 1 3admkcmpyiiTe Ha
Heobxoammon BeicoTe (42U, 45 U, 47U) 6onTtamu ¢ wecturpaHHoi ronoskoi M8x16 (8.6) n raiikamu
M8 (8.7). / Attach the small intermediate beam (8.2) to the intermediate beam (8.1) and fix it at the
required height (42U, 45U, 47U) using hexagon head bolts M8x16 (8.6) and nuts M8 (8.7).

LWar / Step 35

YcTtaHoBuTe 6anky BepTukanbHyto (8.1) B MrOCKyto YacTb KOCbIHKM (8.3) 1 3admkcmpyiite 6Gontamm

C wecTurpaHHou ronoskort M8x16 (8.6) u ravkamu M8 (8.7). / Install the vertical beam (8.1) in the flat
part of the angle-plate (8.3) and fix it with hexagon head bolts M8x16 (8.6) and nuts M8 (8.7).

17



inK

LWar / Step 36

Ha cobpaHHyto KONMOHHY OMOPHYI0 YyCTaHOBUTE CMOHTUPOBAHHYIO paHHee 6anky ropmsoHTanbHyo (2.1)
1 [ONOSHUTENBHO NPUOBPETEHHYI0 6anky ropusoHTanbHyto (8.1) Heobxoammoro pasmepa.

3akpenuTe 6anku ropmaoHTanbHbl (8.1) 1 cobpaHHyo KONMOHHY GonTamu ¢ LWEeCTUrPaHHON ronoBKoOW
M8x16 (8.6) u rankamu M8 (8.7).

Install the previously assembled horizontal beam (2.1) and the additionally purchased horizontal beam
(8.1) of the required size on the assembled support pillar.

Fix the horizontal beams (8.1) and the assembled pillar with hexagon head bolts M8x16 (8.6)

and nuts M8 (8.7).

LWar / Step 37

C BHeLUHeW CTOPOHbI 3aKpenuTe Mexay coboi 6ankv ropmdoHTanbHble (2.1) nnactuHon (8.5)

1 BUHTamu nonycdepoii ¢ npecclianbon M6x16 (8.8). / Fix the horizontal beams (2.1) to each other
from the outside with a plate (8.5) and pan head screws M6x16 (8.8).

LWar / Step 38

C BHYTpEHHeI CTOPOHbI 3akpenuTe mMexay cobon 6anku ropusoHTanbHble (2.1) nnactuHol (8.4)

1 BUHTamu nonycdepoii ¢ npecclianbon M6x16 (8.8). / Fix the horizontal beams (2.1) to each other
on the inside with a plate (8.4) and pan head screws M6x16 (8.8).

LWar / Step 39

3akpenuTe KONMOHHY OMOPHYI0 Ha rOpPM30HTaNIbHOW POBHOW NMOBEPXHOCTU GONTaMu C LIeCTUrpaHHon
ronoskon M8x16 (8.6). / Fix the support pillar on a horizontal flat surface with hexagon head bolts
M8x16 (8.6).

AHanornyHo ycTaHoBWUTb BTOPYHO KOMOHHY onopHyto. / Install the second support pillar in the same
way.

Mocne ycTaHOBKM KOMIOHH OMOPHbIX YCTAHOBUTL pPaMy KOpMAopa B COOTBETCTBUM C pa3fernom
«[MNopsiaok MoHTaxa 6anku ropusoHTanbHOMy.

After installing the support pillars, install the aisle frame in accordance with the section "Procedure for
installing the horizontal beam"”.

M3paHue / Version 1

18





